E-1 FGHIE 2B CRANKCASE ASSY

. <.

000
s

Id PartNo PartName Description Quantity Price
E01-01  [11115-A1310-0001 JHCI R 2 Drain plug 2
E01-02  [11116-A0710-0001 U R S 1 ] Wahser, drain plug 2
E01-03  [11120-A1310-0001 {4y 238 X 58 X 8 0il seal, crankshaft38X58X8 1
E01-04  [11110-A3110-0001 [IEHE ke Crankcase 1
£01-05  [12217-A1310-0002 TR AR Gasket, labyrinth gland 2
£01-06  [12250-A2412-0001 EE AR AL Labyrinth cover assembly 1
E01-07  [12213-A1310-0002 R HAR Gland, labyrinth 1
E01-08  |T411-0001 PR Washer8 3
E01-09 _ [26112-A0710-0001 VR AZAT Bl 52 Split pin 2
E01-10  [11130-A1010-0001 VAR A E8 X 14X 5 0il seal, regulating sway bar 1
E01-11 26111-A1310-0001 WE IR Regulating sway bar 1
E01-12  [T912-0001 TRETHK 08X 10X 12 Roller bearing 2
E01-13  [11214-A1310-0001 Tl g Plug, oil passage 1
E01-14  [T910-0042 7K 6003-7S Bearing 6003-7S 1
E01-15  [11119-A1310-0002 043 ¢ 13X 2.5 O-ring 1
E01-16  [T310-0010 12 FIM10 Nut M10 1
E01-17  |T710-0011 0434 B 13X 1. 4 O-ring 1
E01-18  [27400-A1310-0001 B % 2% 0il sensor 1
E01-19  [T152-0054 HZAEM6 X 16 Bolt M6X 16 4
E01-20  [19311-A1310-0001 HEEEL LTI Slide plate, crankcase | 1
E01-21  [19315-A1310-0001 st A AR 1T Slide plate, crankcasell 1
E01-22  [T151-0002 PHEM6 X 12 Bolt M6X12 4
E01-23  [19140-A1310-0001 PSR Nipple, exhaust 1
E01-24  [24100-A1310-0001 HEE HLAL R Motor, starting 1
£01-25  [24143-A1310-0001 HCE) HHLE LAY & 10X 12 Dowel pin, Motor, starting 2
E01-26 24141-A1310-0001 HREENERERA G Connecting member set, starting motor 1
E01-27  [24144-A1310-0001 HEB) LIRS X 110 Bolt M8X 110 2
E01-28  [19213-A1310-0001 SR R R Stud 2
E01-29 19143-A1310-0001 KR Pipe, exhaust 1
E01-30  [19144-A1310-0002 JRAEE Clamp , exhaust pipe 1
E01-31 19144-A1310-0003 JRREEIDI8X 12 Clamp, exhaust pipe ®18X12 2
E01-32  [24145-A1310-0001 FEZRHT Pressure line board 1
E01-33  [T152-0030 2 EEME X 30 Bolt M6X30 2
E-2 gl fA35 4 CRANKCASE COVER ASSY
Id PartNo PartName Description Quantity Price
E02-01 11110-A3110-0001 2 4 Crankcase cover 1
E02-02  |12118-A1710-0001 H2FEMS X 50 Bolt M8X50 9
E02-03 11120-A1310-0001 38 X 58X 8 0il seal, crankshaft 1
E02-04 15200-A1310-0001 AL 75 AR 0il filter Assy 1
E02-05  |T152-0034 H2FEME X 25 Bolt M6X25 3
E02-06 15114-A1310-0001 LIRIERY S Rotor, outer, oil pump 1
E02-07  |T230-0001 H2ETME X 16 Screw M6X 16 2
E02-08 15100-A1310-0001 piIRIERSSY5'S 0il pump Assy 1
E02-09 15118-A1310-0001 iR 305 Spring 1
E02-10  |T962-0001 HWIRS 9 9. 5 Ball S$9.5 1
E02-11 11114-A1310-0001 R Yoy Gasket, crankcase 1
E02-12 11113-A0710-0001 SENAY Set pin 2
E02-13  |T152-0054 H2FEME X 16 Bolt M6X 16 3
E02-14 15250-A1310-0002 LM g LA Gauze set 1
E02-15 25112-A1310-0001 RS E Sliding sleeve 1
E02-16  |25118-A0810-0001 B G5 28 Washer, driven gear 1




E02-17 25100-A1310-0001 M B Vi A Driven gear, regulator assy 1
E02-18 15510-A1310-0003 IR ER LS Dipstick with seal 1
£02-19 15248-A1310-0002 0% 358 & 13X 2 O-ring ¢ 13X2 2
£02-20 15211-A2410-0001 BI85 2 e 0il filter base 1
£02-21 19630-A2410-0003 BB A condensator assy 1
E02-22 28252-A2412-0001 i anchor ear 4
£02-23 19631-A2410-0005 K BEAR AT (—) 0il tube of condensator (1) 1
£02-24 19632-A2410-0004 KRR () 0il tube of condensator (2) 1
E02-25 19634-A2412-0001 LA K2 condensator 1
E02-26 15212-A1310-0001 Bk connector 1
£02-27 15126-A2410-0001 DR SN connector 2
E-3 5HIk SEXESM! CYLINDER HEAD&CYLINDER HEAD COVER ASSY 1

Q‘.; 1

o=

@=
Id PartNo PartName Description Quantity Price
E03-01 12131-A2412-0001 Sk T Cylinder head cover Assy I 1
E03-02 12212-A1310-0003 AT 3k 7 o Gasket, cylinder head cover 1
£03-03 12118-A0810-0001 AL SRR Bolt 4
E03-04  |19114-A1310-0001 ISCIN: Deflector 1
E03-05 19121-A1310-0001 TR T Lead wind cover I 1
E03-06 12120-A3110-0001 AL S e Gasket, cylinder head 1
E03-07 12117-A1310-0001 ALK ERARY ¢ 12X 16 Set pin 2
E03-08 12131-A2412-0001 SELRAHE T Cylinder head Assy I 1
E03-09 27100-A0710-0001 KACZEP6TC Spark plug F6TC 1
E03-10 18214-A1310-0001 HER XL ER Stud 2
E03-11 14420-A0810-0001 EENREE RS Seal 1
E03-12 T151-0002 IEAEM6 X 12 Bolt M6X12 5
E03-13 24146-A1310-0001 [EES TS Suspension bracket 1
E03-14  [T151-0032 M6 X 20 Bolt M6X20 4
E03-15 27500-A1310-0001 AR ST one-way Conduction device 1
E03-16 T314-0001 IR REM6 Nut M6 2
E03-17 T151-0005 M8 X 16 Bolt M8X16 1

E-4 SEIk SEXZLSMI| CYLINDER HEAD&CYLINDER HEAD COVER ASSY 1
=B
s 8
L

Id PartNo PartName Description Quantity Price
E04-01 12142-A1310-0002 A skag 11 Cylinder head cover Assyll 1
E04-02 12212-A1310-0003 AT 3k 7 o Gasket, cylinder head cover 1
E£04-03 12118-A0810-0001 AL SRR Bolt 4
E04-04  |19114-A1310-0001 SR Deflector 1
E04-05 19131-A1310-0001 TEREI Lead wind cover Il 1
E04-06 12120-A3110-0001 AL Sk e Gasket, cylinder head 1
£04-07 12117-A1310-0001 ALK ERARY ¢ 12X 16 Set pin 2
E04-08 12141-A2412-0001 AL AT Cylinder head Assyll 1
E04-09 27100-A0710-0001 KACZEP6TC Spark plug F6TC 1
E04-10 18214-A1310-0001 HEAR TR R Stud 2
E04-11 14420-A0810-0001 EENREEI RS Seal 1
E04-12  |T151-0002 B2HEME X 12 Bolt M6X 12 5
£04-13 15610-A0810-0003 DIRIE'S 0il plug 1
E04-14 15612-A1310-0001 L 28 % 3 P Seal 1
E04-15 24146-A1310-0001 [EES TS Suspension bracket 1
E04-16  |T151-0032 H2HEME X 20 Bolt M6X 20 4
E04-17  |T151-0005 B2HENS X 16 Bolt M8X 16 1




E-5 phih JEEEH 2K CRANKSHAFT,PISTON,CONNECTING

@é

Id PartNo PartName Description Quantity Price
E05-01 13411-A3110-0001 TEREI T Piston ring [ 2
E05-02 13412-A3110-0001 TR Piston ring II 2
E05-03 13422-A3110-0001 FEZN Side rail 4
E05-04 13421-A3110-0001 A Expander 2
E05-05 13420-A3110-0001 biiiBZ AN Scraper ring set 2
E05-06 13313-A3110-0001 TSR R PE Piston pin circlip 4
E05-07 13311-A3110-0001 %2 Piston 2
E05-08 13312-A3110-0001 IR Piston pin 2
E05-09 13121-A3110-0001 ERF Connecting rod 2
E05-10 13122-A3110-0001 JERF R Connecting rod cover 2
E05-11 13123-A3110-0001 FENT IR Bolt 4
E05-12 13112-A3110-0001 el 4X5.5X18 Wood ruff key 4X5.5X18 1
E05-13 13111-A3110-0004 1% Crankshaft 1
E05-14 13400-A3110-0001 TEERA A Piston ring set 2
E05-15 13120-A3110-0001 A Connecting rod assy 2
E05-16 13110-A3110-0001 {2 & Crankshaft assy 1
E05-17 13115-A1310-0001 i i i R AR Adjusting washer 1
E-6 MM EALH A COMBINATION OF CAM SHAFT&VALVE ROCKER
0"7
34
1d PartNo PartName Description Quantity Price
E06-01 14314-A0710-0001 AT R R Y Lock nut 4
E06-02 14312-A0710-0001 TR Sleeve 4
E06-03 14311-A0810-0001 R Valve rocker 4
E06-04 14313-A0710-0001 AT T B T R AL Adjusting bolt for valve gap 4
E06-05 14220-A0810-0002 HEFF 22411 Pusher guide 2
E06-06 14210-A1310-0001 HEAF 4L Pusher 4
E06-07  [T151-0032 HZAEM6 X 20 Bolt M6X20 2
E06-08 14500-A1310-0002 FREERA S Rocker arm Assy, lower 1
E06-09 14100-A3110-0001 ﬂlﬁtﬂi%@uéﬂﬁ Camshaft assy 1
E06-10  |14411-A1010-0003 A Intake valve 2
E06-11 14412-A1010-0003 HS0 Exhaust valve 2
E06-12 14417-A0810-0001 TR R Spring retainer, exhaust valve 2
E06-13  |14414-A1010-0001 AT Valve spring 4
E06-14 14413-A1010-0001 ARITIBRERE () Spring seat, exhaust valve 4
E06-15 14420-A0810-0001 ERRIIREE RS 0il shield assembly 2
E06-16 14416-A0810-0001 HEA T Cap 2
E06-17 14310-A0810-0001 RITRE SRS Valve rocker assy 2
E06-18 14114-A1310-0001 A R A Adjusting washer 1
E06-19 11113-A0810-0001 SENAY d8X 12 Set pind8X12 1
E06-20 14418-A1010-0001 ; Valve collet 8




E-7 LB B AL #SE LM CARBURETOR ASSY &INLET PIPE ASSY

Id PartNo PartName Description Quantity Price
E07-01 17211-A2412-0001 A Tnlet pipe 1
E07-02 17219-A2412-0001 HEA Tnlet gasket 2
E07-03 16113-A2412-0001 R Carburetor gasket 2
E07-04 16120-A2412-0001 A E R A Connecting block 1
E07-05 17230-A2412-0001 TR LRI Bracket, air cleaner 1
E07-06  |T151-0075 AT BRHREN6E X 120 Bolt M6X 120 2
E07-07 17212-A2412-0001 ikl gasket, inlet pipe 1
E07-08 T230-0004 BEFENS X 45 Bolt M8X45 4
E£07-09 16711-A1310-0001 VRSP Gasoline pump plate 1
E07-10 16715-A2412-0001 VR b Outlet pipe, fuel pump 1
E07-11 16622-A0710-0005 bHEES Clamp, pipe I 3
E07-12 16622-A1310-0002 g1 Clamp, pipe I 3
£07-13 16660-A1713-0001 PRI 8 AR AR Fuel filter assembly 1
E07-14 16716-A1310-0001 TR SR Tnlet pipe, fuel pump 1
E07-15 16714-A1310-0001 VRN Vacuum pipe, fuel pump 1
E07-16 16713-A1310-0001 TR Washer, fuel pump 2
E07-17 T151-0002 2R M6X 12 Screw M6X 12 2
£07-18 16712-A1310-0001 VR (—) Washer I 2
E07-19 16100-A3110-0001 A 25 Fuel pump Assy 1
E07-20 16717-A1310-0001 VR () Washer II 1
E07-21 T152-0054 W2 M6X 16 Bolt M6X 16 1
E07-22 16621-A1310-0001 HhE (—) flowline (1) 1
£07-23 16700-A1310-0001 VRIMIE R gasoline pump assembly 1
E07-24 17226-A2412-0001 B Intake pipe joint 1
E-6 =S8 B M AIR CLEANERASSY
\/..
’ r 7
{
Id PartNo PartName Description Quantity Price
E08-1 17100-A2412-0001 75 PE A% I A Air cleaner housing 1
E08-2 T152-0079 BREEMEX40 Bolt M6X40 2
£08-3 17115-A2412-0001 7 P8 A I A5 AR Air filter cover plate 1
E08-4 T152-0034 WEFEM6 X 25 Bolt M6X25 2
E-9 3475 %% 41 fF MUFFLER
Id PartNo PartName Description Quantity Price
E09-1 18117-BR140-0001 HAE Exhaust pipe 1
E09-2 18217-BR140-0001 W7 AR Muffler gasket 1
£09-3 18100-BR140-0001 VA (AR 214 Muffler (inner bladder) combination 1




E09-4 32270-BR140-0001 By EiRES Side panel component 1
E09-5 31555-BR140-0001 AR Right side panel 1
E09-6 18240-BR140-0001 TSR AL () Muffler cover assembly (two) 1
E09-7 31002-BR140-0001 458 Glass fiber 1
E09-8 31002-BR140-0002 et Glass fiber 1
£09-9 T152-0004 ANFATTRR M6X 14 GB/T5789 Bolt 10
E09-10 T441-0003 FAEALE 010 Spring washer 4
E09-11 T310-0003 INFIERE M10 Nut 4
E09-12 T310-0001 2 REMS Nut 4
E09-13 T441-0001 S AT S spring washer 4
E09-14  |T151-0005 INFIVEATHE RS M8 X 16 Spring washer 2
E09-15 18215-A1310-0001 HeA 38 Exhaust pipe gasket 2
E09-16 18230-BR140-0001 TS B B () Muffler shield component (1) 1
E09-17 28252-BR140-0001 Eik il Hoop 2
E-10 ARIFEFHI FEZG% REGULATING CONTROL SYSTEM
\ 14 ‘ 17
/20
\ 21~ 2 o
\\‘ s\ \Xi\zz * $ 13
12
9
Id PartNo PartName Description Quantity Price
E10-01 26200-A1310-0001 VRS A Regulating board 1
E10-02  |26115-A2412-0001 EEENAS Pulling rod 1
E10-03 26117-A2412-0001 HAT R Back spring 1
E10-04  |26119-A2412-0001 FELRG AT T Choke link T 1
E10-05  [26121-A1310-0001 FELRG AT 1T Choke link IT 1
E10-06  |26116-A1310-0001 VAU A [ WA Lock bolt 1
E10-07 26114-A1310-0001 pri=1 Regulating arm 1
E10-08 T314-0001 12 REM6 Nut M6 1
E10-09  |T151-0005 HZAEM8 X 16 Bolt M8X 16 2
E10-10 26215-A3110-0001 U Regulating spring 1
E10-11 26118-A1310-0001 Tl Fine regulating spring 1
E10-12 26262-A1310-0001 T4 Handle bracket 1
E10-13 26112-A0710-0001 b E AR B Clamp, regulating sway bar 1
E10-14 16114-A1310-0001 BRI Switch, choke 1
E10-15 26123-A1310-0001 FELR T REAT 85 TT Clamp, Choke link IT 1
E10-16  [26122-A1310-0001 FELRT T REAF Bt T Clamp, Choke link I 1
E10-17 26124-A1310-0001 A TE BAT B 5 Clamp, pulling rod 1
E10-18 26261-A1310-0001 VTR Governor handle 1
E10-19 26262-A1310-0001 T Handle bracket 1
E10-20 16835-BQ151-0002 HLRG I Solenoid valve 1
E10-21 16834-BQ151-0001 AT S Solenoid valve bracket 1
E10-22  |T210-0003 I24TGB/T818 Bolt 4
E-11 k% &4 FLYWHEEL
1
4
3
L%0°
Id PartNo PartName Description Quantity Price
E11-01  [23300-A1310-0003 REAME Flywheel 1
E11-02  [23319-A1310-0001 TRHCIR BRI Washer, flywheel 1
E11-03  [23317-A1310-0001 TRECIREEM20 X 2 Nut M20%2 1
E11-04 19111-A3110-0001 TR KU Flywheel fan 1
E11-05 19151-A1310-0002 TRE KU EAR Flywheel fan pressplate 1
E11-06  [T151-0005 IZAEM8 X 16 Bolt M8X 16 3
E11-07  [19210-A2412-0001 R AL Fan hood assy 1
E11-08  [19221-A1310-0001 KU SRR Wind plate 1
E11-09  [T152-0030 HZAEM6 X 30 Bolt M6X30 2
E11-10  [24130-A1310-0001 7o L2 B LA charge coil assy 1
ElI-11 _ [T240-0001 I BURE st4.2X 19 Screw st4.2X19 2
E11-12  |T314-0001 12 REM6 Nut M6 4
E11-13  [T152-0054 HEAEME X 16 Bolt M6X 16 2




E-12 K& @44 IGNITION COIL

Id PartNo PartName Description Quantity Price
E12-1 27200-A1310-0002 AR AL T Ignition coil assy [ 1
E12-2 27230-A1310-0001 JE R LR LA Flameout line assy 1
E12-3 27600-A1310-0002 FUK R LT Ignition coil assy I 1
E12-4 19213-A1310-0001 U FEXCR RS (—) Stud 2
E12-5 T1152-0034 M6 X 25 Bolt M6X25 2
E-13 #Ruh 4 & % FUEL TANK
2 : %
3 /< \
N\ 8
9
7
, . \
4 5 i
é‘ . 9 \( 10
7\ &
14—y Q
€12 ‘
1 11 o 14 13 #16
‘ 15
Id PartNo PartName Description Quantity Price
E13-01 16510-BR140-0001 TR A 2L Fuel tank assy 1
E13-02 16560-BC130-0007 AR AL 0il indictor 1
E13-03  |1211-0005 12 M5 X 14 Bolt 2
E13-04  |16400-B9130-0001 PR R Fuel tank cap 1
E13-05 16610-B9130-0001 I ERRZELE Filter cup 1
E13-06  |11513-A1010-0002 ik =4 Pipe 1
E13-07  |16627-H8810-0001 i (=) Outlet pipe 1
E13-08  |16622-A0710-0005 mEHR(—) Pipe clip 1
E13-09  |16624-A0520-0001 g () Pipe clip 3
E13-10 16922-A0810-0001 MERYE 0il pipe protective sleeve 1
E13-11 16911-B9130-0001 AR RE R Cushion, fuel tank 4
E13-12 16914-B9130-0001 GRES Bush 4
E13-13  |T415-0004 KHLPE 18X6.4X1.6 Washer 4
E13-14  |T152-0029 INFRVE LT M6 X 18 Bolt 5
E13-15 16640-BR140-0001 ST PIPSRES Fuel cock 1
E13-16  |1314-0001 N AR M6 Nut 1
E- 14 4% i i B2 i - CONTROL PANEL
1 B
2 ;s
4O &8s
* S mm 7
9 ’ 13 . @ ‘ 19 @ 21
' 2 45 ® 22
10-= ’
7 ' 14 0* 18 i 20 % 23
11 .
Id [PartNo [PartName Descrintion Quantity Price
E14-01 31200-BR151-0009 2 ] T AR Control panel assy 1
E14-02  |31223-BR151-0003 USBAi /& USB 2
E14-03 31217-B9130-0001 A Diode component 1
E14-04 o ELU (R g 2B 1
Fla0s |31218-B9130-0009 T DC Protector -
E14-06  |16925-B9130-0008 ATSTF % AST switch 1
E14-07 31214-BR140-0001 RNiDES timer 1
E14-08 31245-BG130-0007 {37128 (204) Protector 2
E14-09 31140-BQ140-0001 FEL S A T AR LA Voltage regulator module 1
E14-10  |31352-B9130-0006 T 14 Split pin 2




E14-11  |T152-0030 ISR Bolt 2
E14-12 31251-BR140 Fas i T bR i Control panel cover 1
E14-13  |31221-BC130-0071 W7 it % Circuit breaker 1
E14-14  124120-BB131-0004 4k AR Relay Assem. 1
E14-15 31200-BR151-0009 BKTIF The ignition switch 1
E14-16  |1152-0029 AT ME6X 18 Bolt M6X18 6
£14-17 SEPARY 55 25 08 1
£14-18 31245-BG130-0006 s (300 Protector 1
E14-19  |31223-BR151-0001 HHiE Socket 1
E14-20  |31223-BR151-0002 i Socket 2
E14-21 31223-B9130-0096 i Socket 1
E1422 31223 B9130-0020 R e DC V-type socket L
E14-23  |31223-B9130-0083 ATSHi i ATS socket 1
35324-BC130-0005 L 0 R IT R Voltage switch 1
E-15 & B ML i GENERATOR ASSY
o 12 >13 %14
, 2
%) 4
5 sy
N %
6 2
Id PartNo PartName Description Quantity Price
E15-01 31100-BR140-0003 TE T IER Stator & rotor assy 1
E15-02  |T152-0004 ANFATHIZ M6 X 14 Bolt 8
E15-03 31152-BR140-0001 R INEE Generator end cover 1
E15-04  |31130-BP140-0002 EENTIEAERES Brush assy 1
E15-05 31154-BP140-0001 FELRIR Connectting plate 1
E15-06 31151-BR140-0001 FEL A Generator stay 1
E15-07 31158-BR140-0001 HLA 5 2 Motor end cover 1
E15-08  |31169-BR140-0001 Guide bolt 4
E15-09  |31126-BC130-0001 AR ST 2 Washer, rotor 1
E15-10 31125-BJ1Y1-0001 Bolt, rotor 1
E15-11  |31112-BQ140-0001 TR MR Bolt 4
E15-12 T310-0010 INFRIERE M10 Nut 4
E15-13  |T411-0003 P 010.5 Washer 4
E15-14 T441-0003 SHEEIAE 010 Spring washer 8
E15-15  |7134-0059 3SR MIOX 30X 1. 25 Bolt 4
E-16 HL4LHE{F FRAME 21
1 AN 5 4
16 14 — @
+—16 ‘\1’7‘1 Nis
-
5 7
? g \ 21 \1\8
16 20 18 > 1677 oS \10
\20 \\{j 12 Mll
> 4 >
d 8
11 2 M1 ug
E B n ,
. o 3
Id PartNo PartName Description Quantity Price
E16-01 32100-BR140-0001 HLZLH A Frame assy 1
E16-02 32230-BR140-0001 WU S Frame bottom support combination 1
E16-03 17241-BR140-0001 TR etk Panel decoration block 1
E16-04  |32430-BP140-0003 [RER iiRAiR e Battery pack 1
E16-05  |32433-BG14L-0003 AR AR Battery pressing plate 1
E16-06 32416-BR140-0001 & Battery box 1
E16-07  [45420-BP140-0001 RS Wheel assy 2
E16-08  |45420-B9130-0023 TR Wheel assy 2
E16-09 32413-BP140-0001 AR FE B shock-absorbing 4
E16-10  |31352-B9130-0006 IF 4 Cotter pin 2
E16-11  |T151-0005 N TR M8 X 16 Bolt 37
E16-12  |T151-0013 INFRVE LI M8 X 40 Bolt 2
E16-13 T134-0018 AR IEFE M10X 25 Bolt 2
E16-14  |T134-0026 INHRIERE M10X 45 Bolt 4
E16-15  |T311-0001 INSIEEE M8 Nut 2
E16-16  |1310-0003 AR N10 Nut 6
E16-17 T441-0001 SRR o8 Spring washer 2
E16-18  [T441-0003 HIIE 010 Spring washer 6
E16-19 T411-0001 T 08 Washer 2
E16-20  |T411-0003 SEAE 010. 5 Washer 6
E16-21  |31311-BP140-0002 AR () Wheel axle (1) 1




	Sheet1

